
antidepressants in the treatment of chronic back pain.46 Five ran-
domized, placebo-controlled trials using tricyclic and tetracyclic
antidepressants involving 440 patients found mild to moderate
decreases in pain. The benefit was most pronounced in the two
highest quality studies, using nortriptyline 25-100 mg per day or
maprotiline 50-150 mg/day. The benefit of these cyclic antide-
pressants appears to be independent of their antidepressant
effects as in both of these studies, patients with clinical depres-
sion were excluded.46 Bedrest is not recommended as an adjunct. 

Fibromyalgia. Tricyclic antidepressants (TCAs) and related
drugs (cyclobenzaprine) have some efficacy when compared
with placebo. In five clinical trials, Cyclobenzaprine (30-50
mg/day) showed a moderate response rate.47 Several studies
demonstrated that low-dose amitriptyline (25-50 mg/day) pro-
duces significant pain score reductions, as compared to placebo
controls, in 25-45% of patients.48-50 A placebo-controlled trial of
tramadol (75-300 mg/day) plus acetaminophen (1300-4000
mg/day) found this combination provides better pain relief than
placebo.51 A multicenter placebo-controlled trial of pregabalin
(150-450 mg/day) found significantly improved pain compared
to placebo.52

Treatment Summary for Non-neuropathic Pain Condi-
tions. For short-term use, NSAIDs are an acceptable treatment
option for most of the non-neuropathic chronic pain conditions

despite the potential for adverse reactions. NSAIDs are less effec-
tive in chronic pain conditions compared to acute pain conditions.
Opioids require a careful assessment of the patient’s potential for
aberrant drug behaviors or side effects before being used for
short-term therapy. Ultimately, the more specific treatments listed
in Table 3 should be instituted, whether at the ED visit or at the
follow-up primary care visit. Patients should be informed that
complete relief of pain is an unrealistic goal for the ED visit, and
a 50% reduction of pain plus improved function should be consid-
ered a “good” outcome for long-term management.4

Treatment of Neuropathic Pain
Evidence-based treatments are summarized in Table 5. In

2005, a meta-analysis of the use of opioids in neuropathic pain
was completed including 14 trials classified as short term (less
than 24 hours) and 8 trials classified as intermediate term (median
of 28 days).50 In the short-term trials, opioids provided no signifi-
cant efficacy. However, for the intermediate trials, opioids provid-
ed a significant reduction in pain.53 Long-acting morphine (30-90
mg three times daily) or long-acting oxycodone (10-30 mg three
times daily) were the most frequently used drugs. The results of
this meta-analysis imply that a patient who does not respond ini-
tially to an opioid dose (as in the short-term studies) may eventu-
ally improve as shown in the intermediate-term studies.
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Table 5. Management of Neuropathic Chronic Pain

DISORDER PRIMARY TREATMENT SECONDARY TREATMENT POSSIBLE REFERRAL OUTCOME

Trigeminal neuralgia Carbamazepine Opioids Optimization of medical therapy

HIV neuropathy pain Lamotrigine Gabapentin Optimization of medical therapy

Spinal cord pain Pregabalin Opioids Optimization of medical therapy

Painful diabetic neuropathy Tricyclic antidepressants* Pregabalin Optimization of medical therapy
Gabapentin Tramadol

Duloxetine

Postherpetic neuralgia Tricyclic antidepressants* Tramadol Optimization of medical therapy
Gabapentin Opioids Regional nerve blockade

Phantom limb pain Gabapentin Tramadol Optimization of medical therapy
Opioids Sympathectomy

Sciatica Prednisolone Tricyclic antidepressants* Epidural steroids, surgery
(Neurogenic back pain) Diclofenac Opioids

Post-stroke pain Tricyclic antidepressants* Gabapentin Optimization of medical therapy

Complex regional pain Acute: Prednisone Chronic: Alendronate or clodronate
types I and II (RSD and Calcitonin (type I) Sympathetic nerve blocks,
causalgia) spinal analgesia

Key: NSAIDs = nonsteroidal anti-inflammatory drugs; RSD = reflex sympathetic dystrophy, 
*Preferred tricyclic antidepressants are amitriptyline, start 25 mg/day, or imipramine, start 25 mg/day


